WEATHER EQUIPMENT

Assemblies included In 9.1
this group: - 9.2

g P 9.3

9.4

9.5

PRESS STUD FITTING PROCEDURE
K3601163AB BOOT COVER
K3601165AA TONNEAU COVER
K3601167AA HOOD ASSEMBLY
K3601168AA SIDE SCREEN ASSEMBLY

9.6 K3601169AA WIND DEFLECTOR ASSEMBLY

S

Tools required for assembly of this group: -

W
3mm Allen key Pop Rivet gun Upholstery pins w

8mm Spanner Measuring tape
8mm Socket Pencil
Torque wrench Upholstery punch @

& Thefollowing procedures
should be performed by a
professional upholstery
fitter.

COPYRIGHT® 2000 BIRKIN EUROPE LIMITED



GROUPNINE— 7 7 o+ e

9:1 PRESS STUD FITTING PROCEDURE

Procedure for fitting press studs to chassis, for the boot cover, tonneau cover,
soft top hood and side screens.

COPYRIGHT® 2000 BIRKIN EUROPE LIMITED



Press stud fitting procedure continue

f# 010Ud PUE B4 01044 "Id300D 8y} Jo apisul ay)

uay) pajadied usag sey Jousjul oy} 5| Nd4o00
oy} WOy WWIQLE PORY 8J8 Z# PUB L# SPNIS

JO WOROQ B WO WWIQOE PN
8y} @pIsul SISSBYD a3y}

H# 0O} oue

&# 0J0Ud pue g# ooud ° PR\l 0} SJUSLUSINSEsLU 858Y) 85 "4 PNIs
woJj Aeme WLQ|Z pUe sisseyo WONOQ SU} WO WWOZE S| LE# PNIS

G# 010Ud PUE g# 0j0Ud ‘sjueliiens
wolj AeMe wwgiz ucm sisseya @ B«ﬁ‘.\o.l
Y2

LWOROQ Ay} YiIM BUI| U| 8g pInoys pnis ay} o juiod 8
pue jsued apis palejsjoydn ayj usamiag Aem pi

B4} LWOJ} WLIGRE Si £ PNIS

id _mcma apis ayj jo abpa

‘psenBauois ay) punole yam youid ay yym auj| ul pu
pue jsued apis paiejsjoydn ay) usamjaq Aem piw pajedo] sJe

t# 010U PUB g# 010Ud "Bunemp
pue |sued epis patajsjoydn ay) usemiaq Aem pilu Pa}Bo0| BIB /Z# PUB O# S

p# 010U P G# 010Ud WWOG = LZ# PUE OZ# PNS USBMISQq SIUEJS!
i 010U B G# 010U WWOE = 9Z# PUE GZ# PNIS USSMIS] SoUBlS!
b 010Ud 9 9ff 010Ud WWGZ = GZ# PUB pZ# PNIS usemiaq asue)sig

¥4 010Ud ¥ 9 0J0Ud WWOS = 9# PUE /# PMIS uaamjeq aouelsiy
¥ 010U 9 G 010UJ WWOE = /# PUB 8# PN}S usamjaq aouejsi( -

p# 010Ud 9 0% 010U WIWGZ = G# PUE G# PNIS UsBMIag 8oUBISI]

## PUB O 0l0Ud

(‘psenBpnw pue sisseyo usamiaq papy Jaqgns xoejq) Buniem pienbpnw
8} pue Jsul| J00q By} usamjaq Aem pil Pejedo| Bie 97 pue GZ ‘vz '6 ‘8 'L# SPNIS -

IFSBA ———————— 1

Supperd > |
LTI
1PATY - R——" 1

asay) Buisn og# pmis 14 v# PMIS

% |

‘Pany aq pjnoys
abeo |joJ pue 18ul| 100q 8Y) ‘S[OIYSA 8Y) 0} pallY Usaq 8ABY SPN)S 8sal) 80U

J# 1M1 - pajesisn||l Se SJIBYSEM J8Al Wg
PUE SIOAL W ZLXZ'E YIIM PRy 8q E:Em £2# 0) YBNOIY} 04 WOLY SPNYS B Y

W4 WWQOEL = 6# PUB (1 # PIS Usam]eq 8oue)si|g
JUd WWOZL = 044 PUE | L# PRIS Usemiaq souelsig
10US WWOLL = | L# PUE ZL# PNIS Usamjeq souelsig
| WWOL | = ZL# PUE 1 # PNIS UsaMjaq 8ouelsig
U WWOLL = €4# PUE pL# PNIS UsBMeq souBlsIg
| WWGE = pL# PUE GL# PNIS UsBMIaq souelsiqg
G# 010U WWOEL = GL# PUE 9L# PNis usemjeq souelsig
10U WWOZ = 9L# PMIs pue juiod piw ussmjaq souelsiqg
p# 010U WWOE | = pZ# PUB £Z4 PNIS Usemiaq souesig

7 010U WWOLL = 22# PUe LZ2# pPnis Usamjaq aoueisig
Off 010Ud WWQLL = LZ# Pue OZ# pnis usamjaq aouessig
Ol0U4 WWQLL = 0Z# PUB 6L# PMs Usam}sq souelsi|g

# 0j0Ud WWGE = 61# PUe gLy pnis uaamiaq aduEelsig

£# 010Ud WWQEL = 8L# PuUe /L# pnis usamjaq aouejsig

Z# 010U WWQ/ = /L# pms pue juiod piw usamjsq souessig

"LI# pue 9L# spnjs usamjaq
juiod piw 8y} aq j|m SiY ] “sisseus 8U) Jo doj 8y} o) Bununow ay) jo 81usd 8y}
1)au| |eaiuan e mesp ‘epinb e sey (24 01044) Bununow jeaym aieds ay) Buisn

L# ojoyd

: "SISSEYD

8y} o j WGz pauonisod 81 SPNJs 8sal| ‘8joIusA ayj 0} pajl Si Jaul|
- joogag e BYO 2y} 0] pany a.e £2# 0} ybnouy} OL# Woy pasequinu spnjs

COPYRIGHT® 2000 BIRKIN EUROPE LIMITED



9:2 BOOT COVER - K3601163AB

Components in this assembly Oty Part Number
i Boot cover 1 M3351005AB
ii Rivet As321 2 20 B5358095AA
iii Press stud (top) 20 B5358123AA
iv Press stud (stud) 20 B5451 600AA
% Press stud (socket) 20 B5451601AA

Press Stud #7 (Photo #6) through to Press Stud #25 (Photo

#4) are used for the attachment of the boot cover. LE

8%

Boot cover fitting procedure /&

T
1. Lay the boot cover inplaceonthe 2. Using upholstery pins, pin the b%@\mtos #3, #4, #5 and #6 as
vehicle with the top of the collar boot cover to the press studs on the uide, pin the boot cover, always
(illustrated below with ared line) chassis. ernating between press studs on

corresponding to the top edge of the yther side of the mid point.

While pinning the boot cover,
aways pull on the collar to remove
any creases.

boot liner. @ Between press stud #17 and #16.
Upho y@
;ﬁé‘n 0

N7
4. While the boot cover | %ﬂ ark and cut the boot cover flap located in
the cockpit to alow ¢ for the seat belt asillustrated below.

e

“ Do Not cut the zip on the
boot cover.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Boot cover fitting procedure continued

5. Using a pencil, mark the location 6. Remove all the pinsfromtheboot 7. Fit the top press stud through the
of the pin on the boot cover collar. cover. Using an upholstery punch, punched holesin the boot cover
make holes on the pencil markings collar.
made in noint #5.

8. With the top press stud in position
remove the boot cover from the
vehicle. Using a press stud fitting tool

to fit the socket press stud to the boot @

to operate press side of the boot cover flap.
stud fitting tool.

. - y .
Read instructions @e’%@\a good adhesive to the

cover. The socket pressislocated on
the under side of the top press stud.

<
10. Apply the adhesive %\;La/s (black round tube) and onto the
aluminium panel apprdxi y 50mm below the chassis tube.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Boot cover fitting procedure continued

11. Follow instruction for the application of the adhesive. Once the adhesive is
ready, fit the boot cover to the chassis matching the press studs on the boot
cover to those on the chassis.

J
12. Stick the boot cover flap to the chassis. Cut the flap at various points as @

illustrated below at so the maximum surface area of the flap is glued to the
aluminium panel.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



9:3 TONNEAU COVER - K3601165AA

Components in this assembly Oty Part Number
i Screw M3.5x20 s/tap 2 B5358040AA
ii Press stud (top) 16 B5358123AA
iii Press stud (stud) 14 B5451600AA
iv Press stud (socket) 16 B5451601AA
Y Tonneau cover 1 M3351053AA

in the application for fitting of the tonneau cover.

Lo

cover. illustrated below.

Seat backing board should be fitted prior tofitting of tonneau cover.

Press stud #7 (photo #6); #5; #4; #3; #31 (photo #3); #26 (photo #4); #28;
#29; #30 and #32 (photo #9) and all the press sudson the scuttlear e used %

NW

1. Zip the tonneau cover to the boot 2. Lay the tonneau cover over the scu@ ve the mudguard as

&

ins, pin the tonneau cover to both press stud #7

o
3. Release the boot cover @ stud #7 (photo #6) and press stud #26

(photo #4). Using uphal

and press stud #ZGQ

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Ton neau cover fitting procedure continued
4. Stretch the tonneau cover over the scuttle with the centre zip positioned
between the two press studs on the scuttle. With the tonneau cover still
stretched, pin it to the two press studs asillustrated bel ow.

A
J
5. Continue to pin the tonneau cover to the remaining press studs on the m locations of the pinson
scuttle and chassis. nneau cover using a pencil.
SERe0E, Remember to

remove all creases
while pinning.

tonneau cover on the arkings and fit the top press stud to the tonneau

— e OV ' :
H{g&
7. Remove al the pins. é@ olstery punch, punch holesinto the
il
cover. Q

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Desiypiohe|
8. Using the appropriate tooling, fit 9. Refit the tonneau cover to check
the socket press stud to the tonneau fit.

cover.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



9:4 HOOD ASSEMBLY - K3601167AA

Components in this assembly Oty Part Number
i Soft top assembly 1 M3351011AA
ii Press stud (top) 22 B5358123AA
iii Press stud (socket) 22 B5451601AA
iv Hoop - complete 1 M3101066AA
Fedeaaal
’i‘fﬁf\ *Windscreen should befitted to the chassis.
z’J *Roll bar should also befitted. z@
*All press studs on the windscreen are for the application for the soft top hood. %

*Press suds#6, #9 through to #24 and #27 (photo #4 and photo #6) are also used for the applicatioWsoft
top hood.

- @
1. Fold the hood in half to obtain a 2. Mark the position with a pencil on 3: %p |stery punch and

centre point on the front collar. the collar. h a hole on the pencil marking.

o

studs on the windscreen onto the hood

e
4. Fit apress stud and &@( ess stud to the hood and fit to windscreen. 5. Mark the position of the remaining

front collar. Keeping the top stitch of

Q the hood aligned with the top of the
@@ windscreen frame and removing

Creases.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Hood assembly fitting procedure continued
6. Once all press stud positions are marked, remove the hood and using an
upholstery punch, punch holes for the top press stud. Fit top press stud and

socket to the hood.

A
J
7. Refit hood to windscreen. 8. Stretch the hood over the roll bar and pin %II to the press studs on the

chassis. The top stitch on the callar isho e on the edge of the boot liner.
Remove creases while pinning.

&
>

| __,_\
e

i

9. With all press studs pi %t pholstery pins, mark positions on the
hood using a pencil. ve'the hood and with an upholstery punch, punch
holes on the pencilQ| s for fitting the top and socket press stud.

@@

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Hood assembly fitting procedure continued

10. Refit the hood and match all 11. Assemble the hoop asillustrated
relating press studs on the rear of the for a‘U’ shape.
chassisonly.

¥

>,
0 ON Y

9,
13. Pull thefront collar %EE}L) 14. Inside the hoop at the location
hoop and fit to the wi .

e

near the hoop there are three velcro
straps.

ATAT

For illustration
pur poses, the hood
isnot streched over
the hoop.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Hood assembly fitting procedure continued

15. The hoop must be pushed firmly onto the velcro straps and fitted to the
hood. The hoop should be situated at the stich asillustrated in red below.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



9:5 SIDE SCREEN ASSEMBLY - K3601168AA

Components in this assembly Oty Part Number

i Nut M5 Nyloc 8 B5358089AA

ii Washer 5mm x 10 flat 16 B5358094AA

iii Rivet AS 3212 2 B5358095AA

iv Press stud (top) 8 B5358123AA

v Capscrew M5 x 16 8 B5358221AA

Vi Side window 2 B5451556AA

Vil Locking strip (Clayton) 4 B5451568AA

viii Press stud (stud) 2 B5451 600AA

iX Press stud (socket) 8 B5451601AA

X Hinge top section 4 M3101067AA @y
Xi Side screen R/H 1 M3351014AA

xi  Side screen L/IH 1 | M3351015AA w

(photo #8) are used for the application for fitting the side screens.

*This procedurerequiresthe hood to be fitted. L%

©

*Press stud #29; #32; #1 (photo #9); press stud #31; #4 and #2 @ﬁ%

Sinfypet o
1. Fit the top section hi 0 the bottom section hinge mounted onto the 2. Position the sidescreen onto the
windscreen bracket rated bel ow. vehicle asillustrated.

£

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Side screen fitting procedure continue
Notice the top of the side screen isfitted inside the hood and the rear of
the side screen fits over the hood.

AN
SE\Smm drill bit, drill

ountina holes onto the sidescreen

3. Mark the position of the hinges onto the side screen using a pencil.

A
a

o

W
5. UseaM5 x 16 capscrew; %c nut and two 5mm washers to fit each hinge (as
illustrated below fro t(a) through to point (e.)) to the sidescreen.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Side screen fitting procedure continue
6. Refit sidescreen to the vehicle. 7. Using a pencil mark the positions of the press studs on the chassis onto
the side screen.

8. Remove the side screen and fit
the top press stud and socket press
stud to the side screen.

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



Window fitting procedure to the side screen

1. Spray asilicon based lubricant 2. Remove the protective film from .
into the rubber fitted to the side the window. Film not removed
screen. inillustration!

O

= J
m\base |ubricant onto the

tofit locking strips.

3. Slide the window into the rubber. 4. Window must be manipulated into 5.

' e,
@@*

tools
for this

@“’

©®@

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



9:6 WIND DEFLECTOR - K3601169AA

Components in this assembly Oty Part Number
i Wind deflector bag 1 M3351012AA
ii Nut M5 Nyloc 4 B5358089AA
ili Washer 5mmx10 flat 8 B5358094AA
iv Capscrew M5 x 16 domehead 4 B5358221AA
v Deflector R/H tint 1 B5451171AA
Vi Deflector L/H tint 1 B5451 172AA
vii Hinge top section 4 M3101067AA

W®

%m
1. Fit hinge top section to the hinge 2. Offer the wind deflector to the %@ screw M5x16

ehead, two washers and aM5
secure wind deflector to the

fitted on the windscreen bracket as hinges. The deflector should be
illustrated below. placed on the outer face of the
hinges.

5. The wind deflector inner profile
should be parallel to the windscreen
bracket as illustrated by the red line
below.

**TWhen NOT in use,
storethe deflectors
in the bag
provided!

COPYRIGHT®O 2000 BIRKIN EUROPE LIMITED



